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ZHEA REEHREIRRH A IR A7)
Applicant Dongguan Amperex Technology Limited
FAT b J7ARE R SET AR IR TR LT R X DAL a1 5
} No.1 West Industrial Road, SongShan Lake High Tech Industrial Development Zone, Dongguan
Applicant's address ] ) \
City, Guangdong Province, P.R. China
G R REERT AR A LA 7
Manufacturer Dongguan Amperex Technology Limited
3 J7ARAEZRSETAR IR BB R LT R X DAL a1 5
No.1 West Industrial Road, SongShan Lake High Tech Industrial Development Zone, Dongguan
Manufacturer's address ) . {
City, Guangdong Province, P.R. China
BR A L
+86-0769-88989338
Telephone Number
IS A2 A 11 i
. SSL-Reception@ATLBattery.com
Email address
(5315
. www.atlbattery.com
Website
ERTEZY N ey €S R
Sample Name Rechargeable Li-ion Battery
PR S
< 361-00183-00
Sample Model
ST WK TR, RJ:3.43%18.5%24. 7mm
Appearance Yellow almost Cuboid, size: 3.43*18.5%24.7mm
FI AR )
Trademark
D7 iR A 52 B v B GEQFIbRHETF MY CGE-BBITRRIEIE 1) 38.3 75
Test method and criterion UN Manual of Tests and Criteria ST/SG/AC.10/11/Rev.7 Amend.1/Subsection 38.3
B b H 3 Wtz H
% 2024/3/26 ’ 2024.3.26~2024.4.17
Accepted date Test date
ST A R R, WRBD. b, SMERAERR. PR AL SRERA.
1: 3 A Altitude simulation, Thermal test, Vibration, Shock, External short circuit, Crush, Overcharge,
t 1t
oSt THetms Forced discharge.
R B 4518
Test conclusion:
2R SE BT BRIRRHE A PR A mlE ke 1) R it de, RIEEEE CGRIBAFRHEFM)  CGEL
BATRRIBIE 1) 38.3 AT R
MAAZE 8 The Rechargeable Li-ion Battery submitted by Dongg y Limited are
Conclusion tested according to UN Manual of Tests and Criteria,
Amend.1/Subsection 38.3.
T SR o=
. v ar
Test result: Pass ﬁ%ﬁm“%ﬁﬁ H
25 % H #(Issue date): 4/4/17

i | PGS | o | A
Tested by: M Checked by: 0 Approved by:

TR-4-B-UN38.3-A3 Page 2 of 14



%% 5 /Report No.: PTC24041709801S-LDO01

ZHUE R
Parameter information

7 i Fs P
Product Cell Battery
l\fz%il 331924 361-00183-00
—=
Norﬁrﬁl%ﬁage 391V 391V
Rafeﬁid%(:i;i;ity 183mAh 181mAh (0.71Wh)
. ?EEEKE%IJ I 4.5V 4.5V
Limited Charge Voltage
st ey
Stanj;fgfg?éilrrem 36.6mA 36.2mA
Standag{ﬁii%;ﬁfge{} Ejurrent 36.6mA 36.2mA
Maiﬁ(j;li?i E}Eu{}rl;ent 183mA 181mA
Maxyli)ijs(c]iljlaii;E C/)jbrrent 183mA 181mA
Enza(;ilffgﬂe: (EEl/rflr{ent 3.66mA 3.62mA
Cu:OJﬁ; iz)ige 3.0V 3.0V
\E%ii;jlt - 3.05g
ol N Ipes(1SIP)

TR-4-B-UN38.3-A3

Page 3 of 14




)

%% 5 /Report No.: PTC24041709801S-LDO01

N
. X1 H C Q¢ 9 < KT .
o B S PR R Bibr i 2K 5 M ot HVE
Name of Standard requirement or the clause number of standard Test result . Remarks
No. rest conclusion
es
— BeaE GRIGFPRHETFNY  CGE-BEITHRIEIE 1) 38.3 71 WHE 1
| 'mAft‘,t ] UN Manual of Tests and Criteria ST/SG/AC.10/11/Rev.7 S G ;
itude ee
. ) Amend.1/Subsection 38.3 . Passed
simulation SR T 1 Test T.1 Appendix 1
IV 1. .
g | PAE CRERIRETA) CRLEUREED 3830 |
B AVES ) S
5 I;lhx IL UN Manual of Tests and Criteria ST/SG/AC.10/11/Rev.7 S G /
erma ee
Amend.1/Subsection 38.3 ) Passed
7 W T.2 Test T2 Appendix 2
IV 1. .
BeAE GRIGFFRETFMY  (E-LEITHRIZIE 1) 383 15 TE 3
; =) UN Manual of Tests and Criteria ST/SG/AC.10/11/Rev.7 s i ;
ee
Vibration Amend.1/Subsection 38.3 ) Passed
R4 T.3 Test T.3 Appendix 3
BeAE GRIGFPRETFMY GE-LBEITHRIZIE 1) 383 15 I 4
A ek UN Manual of Tests and Criteria ST/SG/AC.10/11/Rev.7 s i ;
ee
Shock Amend.1/Subsection 38.3 A dix 4 Passed
) endix
R T4 Test T4 PP
FhEFEEE | BEEE CGRIEMPRETFMY CELBITHRIZIE 1) 383 47 W S
5 External UN Manual of Tests and Criteria ST/SG/AC.10/11/Rev.7 g i y
ee
short Amend.1/Subsection 38.3 ) Passed
circuit R4 T.5 Test T.5 Appendix 5
BeA B GRIGFFRETFMY  (E-LEITHRIZIE 1) 383 15 TIE 6
6 E UN Manual of Tests and Criteria ST/SG/AC.10/11/Rev.7 3 aig 5
ee
Crush Amend.1/Subsection 38.3 ) Passed
R T.6 Test T.6 AppeRydi 5
— BeAE GRIGFFRETFMY (B EITHRIZIE 1) 383 15 L 7
; s UN Manual of Tests and Criteria ST/SG/AC.10/11/Rev.7 s i ;
ee
Overcharg Amend.1/Subsection 38.3 ) Passed
¢ R T.7 Test T.7 Appendizd
. BeAE GRIGFFRETFMY (B EITHRIZIE 1) 383 15 W 8
) B e UN Manual of Tests and Criteria ST/SG/AC.10/11/Rev.7 s i ;
orce ee
disch Amend.1/Subsection 38.3 A dix 8 Passed
ischarge ) endix
g JRI% T.8 Test T.8 &P
WA 2% o AN
, WS : 20°C-25°C; MEGIRSE: 45%-75%
Test environment . . . . .
diti Ambient temperature: 20°C-25C; Ambient humidity: 45%-75%
condition
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bt 2 1
Appendix 1
FF5 . DT H 44 PR e JE AR
No. Name of Test Items Altitude simulation
FE i FE PR A WA AT Before W5 After FREHE | R4 HEE st
IS , Mt
5 N MGG | JFEEHUE | MU | JFBSHJE | Massloss | Residual :
Sample status Test result
Sample No mi(g) Vi(V) m2(g) V2(V) (%) voltage (%)
HIRTE AT
Bl 1 CYC Fully Charged 3.037 4.46 3.037 4.46 0.000 100.00 o
HIRE AT
B2 | CYC Fully Charged 3.045 4.45 3.045 4.45 0.000 100.00 0]
HIREEAH
B3 | CYC Fully Charged 3.047 4.47 3.047 4.47 0.000 100.00 0]
HIRTE AT
B4 1 CYC Fully Charged 3.044 4.45 3.044 4.45 0.000 100.00 o
HIRTE AT
BS 1 CYC Fully Charged 3.037 4.47 3.037 4.47 0.000 100.00 0o
25 WEAEARH
B10 25 CYC Fully Charged 3.041 4.45 3.041 4.45 0.000 100.00 0]
25 e R
Bl11 25 CYC Fully Charged 3.039 4.47 3.039 4.47 0.000 100.00 0]
25 KB R
BI12 25 CYC Fully Charged 3.040 4.46 3.039 4.46 0.032 100.00 e)
25 e R
B13 25 CYC Fully Charged 3.040 4.46 3.040 4.46 0.000 100.00 0]
25 WEAEARH
B14 25 CYC Fully Charged 3.050 4.45 3.050 445 0.000 100.00 0]
D NS
e L-MERs V-HESG DR R-BEE: F-Eok; O-LiftEs. JoHF <. ok, . ik

Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire

O-No leakage, no venting, no disassembly, no rupture, no fire.
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b £ 2
Appendix 2
e 5 M T H 22 FR S
No. Name of Test Items Thermal test
JESTE FE PR A WA Before W5 After FERE | R4 s
n]sE) FIAN . MRz
5 N MIBFR | JFEAMLUE | RUGFE | JFBSHJE | Massloss | Residual :
Sample status Test result
Sample No mi(g) Vi(V) m2(g) V2(V) (%) voltage (%)
HIRGEATH
Bl 1 CYC Fully Charged 3.037 4.46 3.036 4.44 0.032 99.55 0
HIRGEATH
B2 | CYC Fully Charged 3.045 4.45 3.044 442 0.032 99.32 (0]
HUGEETH
B3 | CYC Fully Charged 3.047 4.47 3.046 4.44 0.032 99.32 O
HIRGEATH
B4 1 CYC Fully Charged 3.044 4.45 3.043 4.42 0.032 99.32 0
HIRGEATH
B5 1 CYC Fully Charged 3.037 4.47 3.036 4.44 0.032 99.32 0
25 WsEAFe
B10 25 CYC Fully Charged 3.041 4.45 3.040 442 0.032 99.32 O
25 WoEAFu
Bl11 25 CYC Fully Charged 3.039 4.47 3.038 4.44 0.032 99.32 (o)
25 WoEAFe
B12 25 CYC Fully Charged 3.039 4.46 3.038 4.43 0.032 99.32 (0]
25 WoEAFe
B13 25 CYC Fully Charged 3.040 4.46 3.039 443 0.032 99.32 O
25 WsEAFe
Bl14 25 CYC Fully Charged 3.050 4.45 3.049 4.42 0.032 99.32 O
NS

v L-EE; V-HER; DR R

Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire

O-No leakage, no venting, no disassembly, no rupture, no fire.

F-if2 K O-TGiltda. THE. Mk, TR, kX
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M £ 3
Appendix 3
55 3 M T0 H 2 FR PR3N
No. Name of Test Items Vibration
JESTE FE A WX HT Before W5 After FERE | R4 R "
[n]E) N . N X4
5 S MIBFR | JFEAHUE | MU | JFBSHJE | Massloss | Residual 5
Sample status Test result
Sample No mi(g) Vi(V) m2(g) V2(V) (%) voltage (%)
HIRGEA T
Bl 1 CYC Fully Charged 3.036 4.44 3.036 4.44 0.000 100.00 0
HIRGEAE T
B2 | CYC Fully Charged 3.044 4.42 3.044 442 0.000 100.00 (0]
HIRGEAETH
B3 | CYC Fully Charged 3.046 4.44 3.046 4.44 0.000 100.00 O
HIRGEA T
B 1 CYC Fully Charged 3.043 4.42 3.043 4.42 0.000 100.00 0
B IRGEA T
B5 1 CYC Fully Charged 3.036 4.44 3.035 443 0.032 99.77 (0]
25 WsEA T
B10 25 CYC Fully Charged 3.040 4.42 3.040 442 0.000 100.00 O
25 WoEAFe
Bll 25 CYC Fully Charged 3.038 4.44 3.037 4.44 0.032 100.00 0]
25 WoEAFe
Big 25 CYC Fully Charged 3.038 4.43 3.037 4.43 0.032 100.00 0
25 WoEAFe
B13 25 CYC Fully Charged 3.039 4.43 3.039 443 0.000 100.00 (0]
25 WsEAFe
Bl14 25 CYC Fully Charged 3.049 4.42 3.049 442 0.000 100.00 (0]
NS

E: o L-tER V-HEG DA R Fol2OK O-iltie. ol k. iR, Tk
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire

O-No leakage, no venting, no disassembly, no rupture, no fire.
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b £ 4
Appendix 4
Frs 4 M T0 H 2 FR i
No. Name of Test Items Shock
JETE BE A WX HT Before W5 After R | 4R SN
RS , Mg
5 5 MIBFR | JFEHUE | RUOFE | JFBSHJE | Massloss | Residual 5
Sample status Test result
Sample No mi(g) Vi(V) m2(g) V2(V) (%) voltage (%)
HIRGEA T
Bl 1 CYC Fully Charged 3.036 4.44 3.036 4.44 0.000 100.00 o
HIRGEA T
B2 | CYC Fully Charged 3.044 4.42 3.044 442 0.000 100.00 0]
HIRGEAETH
B3 | CYC Fully Charged 3.046 4.44 3.046 4.44 0.000 100.00 0]
HIRGEA T
B 1 CYC Fully Charged 3.043 4.42 3.043 4.42 0.000 100.00 o
HIRGEA T
B5 1 CYC Fully Charged 3.035 4.43 3.035 4.43 0.000 100.00 o
25 WsEAFe
B10 25 CYC Fully Charged 3.040 442 3.040 4.42 0.000 100.00 0]
25 WoEAFu
Bll 25 CYC Fully Charged 3.037 4.44 3.037 4.44 0.000 100.00 0
25 WoEAFe
B12 25 CYC Fully Charged 3.037 443 3.037 443 0.000 100.00 e)
25 WoEAFe
B13 25 CYC Fully Charged 3.039 443 3.039 443 0.000 100.00 0]
25 WoE4AFe
B14 25 CYC Fully Charged 3.049 442 3.049 442 0.000 100.00 0]
RS
e LAER; V-HESRG DR R-BERL: F-ldk: O-itER. o ok, o, ok

Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire

O-No leakage, no venting, no disassembly, no rupture, no fire.
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it % 5
Appendix 5
e ¢ WAL 475 e
No. Name of Test Items External short circuit
s 2% e R L " c
FE S PR A I HiE
Max. External Temperature
Sample No Sample status o) Test result Remark
HIREAER
Rl 1 CYC Fully Charged 57.4 o) /
HIRTEAER
B2 1 CYC Fully Charged 578 0 /
HIREER
B 1 CYC Fully Charged 56.8 0 /
HIREATR
Bt 1 CYC Fully Charged 57.6 0 /
HIRTEAER
B 1 CYC Fully Charged 56.8 o /
25 RoE T
B 25 CYC Fully Charged 57.4 0 /
25 KoEATEH
Bl 25 CYC Fully Charged 58.1 0 /
25 KoEaTEH
Bl2 25 CYC Fully Charged 57.6 0 /
25 e
BI3 25 CYC Fully Charged 57.6 0 /
25 e
Bl4 25 CYC Fully Charged 575 0 /
LR

E: SRR 170C
D-fiffA; R-BE: F-ifok; O-Lffik. o, Tk
Note: External temperature not exceed 170°C

D-Disassembly, R-Rupture, F-Fire, O- No disassembly, no rupture, no fire.
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it % 6
Appendix 6
75 5 WA F 47 i
No. Name of Test Items Crush
kL 4R ¥ g Tof ot 2R T e i 2 A )
B G 5 FERIRZS I R
Max. External Temperature
Sample No Sample status ) Test result Remark
HIK 50%7 &
5 1 CYC 50% Capacity 25.1 0 /
HIR 50%7 &
& 1 CYC 50% Capacity 24.9 0 /
IR 50% 2
@ 1 CYC 50% Capacity 242 0 /
HIR 50%7% &
RE 1 CYC 50% Capacity 24.8 0 /
HIR 50%7 &
e 1 CYC 50% Capacity 245 0 /
25 IR 50% A H
e 25 CYC 50% Capacity 24.1 0 /
25 IR 50% A H
7 25 CYC 50% Capacity 24.9 0 /
25 R S0% A5
c8 25 CYC 50% Capacity 24.1 0 /
25 R S0% A
9 25 CYC 50% Capacity 24.4 0 /
25 IR 50% A E
10 25 CYC 50% Capacity 24.6 0 /
U2 H

F: AARIREAEN 170°C
D-fi#ifh; F-fc-k; O-Tffk. Tk k

Note: External temperature not exceed 170°C

D-Disassembly, F-Fire, O- No disassembly, no fire.

TR-4-B-UN38.3-A3
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bt 2% 7
Appendix 7
5 ; DT H 44 FR o E
No. Name of Test Items Overcharge
FE 5 FEAOIRES ML %/
Sample No Sample status Test result Remark
HIRE AR
B6 1 CYC Fully Charged O /
=R/ SRES !
B7 1 CYC Fully Charged O /
HIRE AT
B8 1 CYC Fully Charged O /
HIRE AT
B9 1 CYC Fully Charged O /
25 GEA T
BI5 25 CYC Fully Charged O /
25 RGEA A
B16 25 CYC Fully Charged O /
25 e
B17 25 CYC Fully Charged O /
25 GEA T
B18 25 CYC Fully Charged O /
LT HA

e Dtk P2k O-Tfiffk. Joid kK,
Note: D-Disassembly, F-Fire, O- No disassembly, no fire.
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M % 8
Appendix 8
= 8 WL F 25 s
No. Name of Test Items Forced discharge
b B RS RS R i
Sample No Sample status Test result Remark
Cll 1 Cyﬁcb/;izy%iz%hﬁged ° /
Cl2 1 c?cb;\i%zhﬁged 2 :
Cl13 1 ciéi%zhﬁged ° :
Cl4 1 cyﬁcbslizy%iz%hﬁged O /
C15 1 cyﬁcbsf_xy%zhﬁged & :
Clé 1 ciyfi%zhﬁged ¥ :
s
C17 1 C;%C{)F\;llzy%i)z%hﬁged Q :
C18 1 cyﬁcbslﬁdi%zz%hﬁged e :
C19 1 c?cb/;fy%zhﬁged S :
C20 1 Ciﬁi%zhﬁged S :
C21 25 ggéﬁuﬁyﬁziged Q /
s
C23 25 Czic{j;;?yél)iﬁiged © :
c24 2R et ° :
c2s ST P :
C26 25 gggﬁ;ﬁy%zﬁci!rged ¢ :
c27 25 Glomtgdtmdl Q :
C28 25 ggéﬁ;ﬁy%iﬁdfrgm e /
€29 25 Crc fully Dranaged ° :
C30 25 g\?gﬁ;ﬁyﬁiﬁiged © :

E: DA F-ilgks O-Tffh. JEildk

Note: D-Disassembly, F-Fire, O- No disassembly, no fire.

TR-4-B-UN38.3-A3
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EEyS R ST

Important Notice

1. The test report is invalid without the official stamp of PTC.
AR AT PTC i BT
2. The test report is invalid without the signatures of Ratifier, Reviewer and Testing engineer.

ARG BIEHAEN . FIZN . R ERNEA TR
3. Nobody is allowed to partly photocopy this test report without written permission of PTC

R PTC Hifi AR, AFHs S HlARk S 45,
4. The report is invalid when anything of following happens — illegal transfer, reproduce, embezzlement,

imposture, modification or tampering in any media form.
MBERLL ZH. B BE. Rk SRR RTEARE LB SRS B
5. Product information and customer information provided by the applicant, we are not responsible for its

authenticity
PR BANE PUE S AR A, AT R S 1 5t .
6. The test report is valid for the tested samples only.
AR O A I A i A K
7. The Chinese contents in this report are only for reference.
ARAR A FH A FES T
8. Objections to the test report must be submitted to PTC within 15 days.

R EHEA AU NMTWEIREG Z B 15 RNFAA X FRE .

***End of report™**
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